OF THE

NEW ENGLAND
WATER
ENVIRONMENT
ASSOCIATION

VOLUME 49 NUMBER 2 | ISSN 10/7-3002 Summer 2015

L

SFERERRE!
v o

WATERSHED MANAGEMENT
AND STORMWATER

Alewife stormwater wetland—the “gem” of
Cambridge’s stormwater management program

Provincetown stormwater program revitalizes
downtown and improves water quality

Rethinking stream crossings for humans and
animals—four examples from New England

Tools to assist Cape Cod communities reach

sustainable nitrogen reduction goals—technologies NEWEA
matrix and adaptive management practices

WORKING FOR WATER QUALITY



AFTER 60 YEARS,
WE’RE STILL
MAKING GUITE A _

IN THE WATERWORKS INDUSTRY

Since Everett ). Prescott founded the company in 1955,
[...]

* Characteristics and bioavailability of wastewater derived organic ¢ Secondary or tertiary effluents from three water resource recovery
nutrients and their susceptibility to removal has recently drawn facilities (WRRFs) were collected for treatment with advanced
significant attention, primarily due to decreases in effluent nutrient oxidation processes (AOPs). Treatment at all of the WRRFs
permit limits. The bioavailability of effluent organic nutrients to algae included both biological nitrogen and phosphorus removal
is varied and can be relatively high'2. Therefore, greater removal of processes.
these compounds is needed to reduce eutrophication potential. e Each of the three effluents was treated with three AOPs at two

* Residual effluent SON and SOP are generally resistant to further doses, including low-pressure ultraviolet (UV) irradiation, hydrogen
removal by longer biological treatment detention times or by peroxide (H,O,), and a combination of UV and H,O,. Untreated and
common tertiary chemical/physical treatment processes?. Therefore, AOP-treated effluents were subjected to nitrogen fractions analysis,
investigation on alternative technologies and mechanisms involved phosphorus fractions analysis, and SON biodegradability assays. All
in transformation and reduction of organic nutrients is of interest. samples were also analyzed with fluorescence spectrometry to

* The objective of this study was to investigate the impact of AOP determine impa?ts ofP:OP tre:atment on dissolved organic matter.

treatments on the speciation and composition of soluble nutrients
and the consequent biodegradability of SON in wastewater
effluents.

Samples were treated
with H,0, at doses of 5
and 10 mg/L and a
contact time of 5 minutes

Samples were treated |

with low-pressure UV

irradiation at doses of
1,000 and 2,000 mJ/cm?

( Results

DERP BN WE0P

NN BNORN SNOI-N S 50N

W o e wes

Truckee Meadows, NV

protein-like
e ks - (tryptophan)

i
I

j-

|-

VD

" North Attleborough, MA

e S b )

North Attleborough MA Untreated High Dose UV

e

| E» - iIIIIl!I
5
III PR iiai|

——r-— ok N ———

Truckee Meadows, NV

Nae gt e

High Dose H,0,  High Dose UV/H,0,

DN

Upper Blackstone MA Upper Blackstone, MA

Figure 3: Fluorescence emission-excitation
matrices for the Truckee Meadows WRRF
before and after AOP treatment. Samples were
irradiated with 220-450 nm light and
fluorescence intensity was measured from
240-600 nm. Similar trends were observed for
the other effluents.

[ ——

Figure 1: Concentrations of nitrogen and phosphorus species before and after
AOP treatment for the North Attleborough, MA, Truckee Meadows, NV, and
Upper Blackstone, MA WRRF effluents. Statistically significant changes in SOP
or SON concentrations are indicated by &

Conclusions

Figure 2: Biodegradable soluble organic
nitrogen (BSON) concentration before and
after AOP treatment. Statistically significant

changes are indicated by a ﬁymbol

References

[1] Liu, HZ, Jeong, J, Gray, H, Smith, S, and Sedlak, DL, 2012. Environ. Sci. Technol. 46, 713-721.
[2] Gu, AZ, Liu, L, and Onnis-Hayden, A, 2014. WERF report NUTR1R060.

[3] Bott, CB and Parker, DS, 2011. WERF report NUTR1R06k

« No significant mineralization of SON or SOP was observed in the wastewaters
tested with UV doses up to 2000 mJ/cm? and/or H,0, up to 10 mgl/L.

« AOP treatment had a statistically significant, but variable, impact on the
biodegradable soluble organic nitrogen concentrations in the three
wastewaters.

« Dissolved organic matter composition was transformed during AOP treatment,
particularly when samples were treated with a combination of UV and H,0,.

Acknowledgements

Funding for this research was provided by the Water Environment Research Foundation Nutrient
Program. The authors thank Dr. David Stensel, Dr. JB Neethling, and Dr. Amit Pramanik from the
WERF Nutrient Program for their support and feedback. We also thank NU Ph.D. student Ce Gao
for assistance with the PARAFAC analyses, and undergraduate research assistants Lindsey Carver,
Emily Derrig, Alex Silveri, and Andrea Zatorski for assistance with testing and analyses.

Northeastern University

66 | NEWEA JOURNAL SUMMER 2015

A group of students from

WPI presented Optimizing
CoMag® System Operations
at Billerica, Mass. Wastewater
Treatment Plant

@ WPI

Motivation

“The goal of this project was to determine the optimal parameters of the Colag®
system at the Blllrica, MA Wastewater Tratment Plant, while meeting NPDES

permit phosphorus and aluminum limits.

Background
NPDES Summer Permit Levels

 Total Phosphorus | 0.2 mg/L P
Total Auminum

Billerica MA Wastewater Treatment Plant
5MGD.

Variables Tested

Optimizing CoMag® System Operations

at Billerica, MA Wastewater Treatment Plant
Melissa Dery, Kyle Gerlach, Zachary Johnson, Maya Rhinehart

« pH lovels and alum doses had minor effects on effluent water qualty.
. hosph

Findings

below the NPDES pormit,

oL

Plant | Experimental
CoMag® Variables Conditions ‘Range.

o 63 50-80

[Alum Adilon

(mo/ Alum) 207750

Sludge Recycle Gonc.

(o1 solids) oo-so

Laboratory Methods

six

Assessment of Iron Oxide Paint Pigments
Recovered from Acid Mine Drainage
through Selective Precipitation

Michael Ryan ‘15 | Research Advisor: Arthur Kney, Ph.D, P.E.
Civil and Environmental Engineering | Lafayette College | Easton, PA

Background/Objectives
Acid Mine Drainage (AMD)

+ During mining operations, sulfide-rich minerals (most notably iron pyrite) are uncarthed,
which react and form sulfuric acid when exposed to air and water (Johnson & Hallberg, 2005)

Methodology

+ AMD was collected from the Schuylkill River in Pottsville,
Pennsylvania, located in Pennsylvania's Anthracite Region
 The ollowing variabes were controled and ateed during selective

4FeS, + 150, + 14H,0 -+ 4Fe(OH), + 8H,S0,

Pl
additon rate and temperature

+ AMD is g by low pH high sul
metals such s ron, aluminuen and manganese

Current Treatment Methods

d high loadings of

Oxidation

+ AMD sample aerated for 24 hours
 Converts Fe* to Fe*" for more efficient iron

extraction and higher purity

+ Treatment methods, whether active or passive, seck to precipitate out metal loadings

through the addition of alkali to raise pH
+ Current
« Methods produce large volumes of waste sludge as a bypmducl “The sludge clogs up systems
and must be regularly remove

+ Adjusted to pH of 3.5 as suggested by Wei et al.,

+ Placed in paddle stirrer to speed flocculation and

2005 and Balintova & Petrilakova, 2011

agglomeration of iron oxide precipitate

+ With no practical use or commercial value, the sludge requires further treatment before
disposal

Iron Oxides

« There 15 different known forms of iron oxides, each with their own unique properties and
colors that make them desirable for use as inorganic pigments (Schwertmann & Cornell, 2000)

+In 2012, US. imports of iron oxides totaled $182 million (Tanner, 2012)

« Iron oxides are mined from natural sources or synthesized through a precipitation process
similar to that used to treat AMD

+ Filtered supernatant returned for further treatment
+ Adjusted to pH 7.0 to precipitate other metals and

Iron Oxide Extraction

+ Solution passed through filter

+ Collected iron oxide precipitate washed,
dried and milled to a powder

to meet NPDES limits

acid mi treatment capable of extracting

iron contaminants in a form that can be used and sold to curb treatment costs and reduce
waste

+ Observe how the effects of the treatment process affect the morphology and properties of
yielded iron oxides, in an attempt to produce better-performing pigments at reduced costs

Other Metal Extraction

+ Remaining precipitate is decanted
+ Supernatant is fully-treated AMD effluent

of hematite (Fe,0,) increases with
drying temperature and duration, accompanied by
an increase in crystallinity

» Presence of hematite is marked by increased

sl 10 ko e B i

Yugi Wang, from
Northeastern University
presented —Evaluating the
Performance of Enhanced
Biological Phosphorus
Removal Process (EBPR)
and the Capacity of
Phosphorus recovery via
Different Sludge Retention
Times (SRTs)

Flash Mix and Zones 1 and 2

Zones 3and 4
-

Clarification

Yaul Dombrowski, PE., Woodard and Curran, Inc.
fhryn Roosa, E.LT, Woodard and Curran, Inc.
rista Fori PE.

+ High mixing speed
- Alum addition

+ pHadjusted

+ Coagulation and flocculation

« Sludge recycle
« Magnette addiion
« Polymer addiion

+ Water decanted and tested for

e

Studge ocycl Cancontation o1)

levels decreast

* s sludge reyceconcenraion s decreased ol ttal alurieum

I3 s o o 500

Recycle Conc. | Aluminum Conc.
(@) (ugl)

00 o :
7| Hhootiten]

40 890

60 1100

Conclusions

+ Optiizaton ecommendons o th Bleica WWTP
monitoring solids concentration in Zon

- Setting time oo e sodge volume recycetto teducs ih solds
concentration in Zone 4, to decrease P and Al levels in the effiuent.
« Future bench scale testi

ing:

« Vary magnetite & polymer dosing

+ Determine accurale mixing speeds
+ Test sludge made in aboratory
+ TSS testing of ffluent

References

Evoqua Water Technologies LLC, (2014). The CoMag® System for Enhanced Primary and Tertary Treatment: Evoqua
MADEP. (2014). Auhorizaton t Discharge Under the National Pollution Discharge Eliminaion System. Bileica.

The poster presented by
Michael Ryan from Lafayette
College is titled—Assessment
of Iron Oxide Paint Pigments
Recovered from Acid Mine
Drainage through Selective

Precipitation

Evaluating the Performance of Enhanced Biological Phosphorus Removal Process (EBPR)
and the Capacity of Phosphorus recovery via Different Sludge Retention Times (SRTs)

Yugi Wang, Yueyun Li, April Gu, Annalisa Onnis-Hayden Department of Civil and Environmental Engineering,
Northeastern University

Results

organisms (PAO) and Gy
polyphosphate  organisms (
distribution of different PAO
leading to different EBPR cficiencies and stabilities.
Waste

groups,  and
i

release via endogenous dige

Introduction

* EBPR process fundamentals
bic phase: Microorg:

ne time.

new cells.

* Precovery need and potential in EBPR:

Pesk phosphorus.
g “Hubbert curve
i (Source: Cordell,

S

municipal
wastewater weatment

\ plant -

N

accumulating non-

Drangert&. White),

Phosphorus balance L
for a typical —

the
nities, consequently

ive sludge (WAS) from biological phosphorus
removal system has high potential for phosphorus
total-P in

s uptake volatile
id, PAOs release poly-P as energy support at

2. Aerobic phase: Microorganisms grow new cells,
PAOS uptake phosphorus as part component of their

into four SRTs with comparat
ce. Monitoring data was ct

VSS, phosphorus
concentration  in
eflluents, pH, and

aerobic phases.

* Identification and Qu:
Mierobial Populati

Quanitative Fluorescence in

and Neisser Stain on each reactor sample w

identify different species and for quantifying PAOS

population respectively:

+ Performance Stability:

) Influent phosphon entration was 8 mg P/L
b)Y axis represents the accumulative frequency when
P-removal efliciency below certain level
©) Majority WWTPs require effluent P-concentration
less than 2 mg/L, which usually means over 90% r
removal efficient. According o the results, 2
SRT had mostatsble perfonmance, whie 3day SRT
had the worst
* Population Structure:
According o FISH fest, -
the dominant species in
our lab reactors was PAOs.
Different SRT does affect
the population structure. 5 »
days SRT WAS content 550"
i

ltected amount

« Anaerobic digestion impacts on PAO

B —Y exch PAO cell.

Performance and Activity:
Effluent  monit Effluent  phosphorus
concentration measured  weekly by
spectrophotometry method.

Kinetics evaluation: PAOs activity was observed by
up-take release test monthly. Sludge was taken at the
ned of aerobic time from SBR reactors, P and VFA
were measured for anacrobic and acrobic conditions,

« P-recovery Potential:
Fresh WAS were taken from the Sdays and 30days SRT
reactors.  Nitrogen gas was pumped into WAS
continually during the whole 24-hour-test o keep
anacrobic condition for WAS endogenous. digestion.
FISH, Live/Dead analysis, P-release activity were tested
at the beginning and the ending points. During the test,
the samples were taken every 6 hours, filtered, and
prepared for later measurements,including otho-P, NH,
metal ions and VFAs concentrations.

* P-recovery Potential:

Jll

'WAS from the SRT operated between 10-20 had the
best release rates, which translated in the highest
amount of P Results of the.

P
/" + LivelDead Analysis
Before

Live cells Dead cells
Conclusions

+ Solid retention time (SRT) was demonstrated to
be an important factor determil
of PAOs and GAOs competition and the
resultant stability of EBPR,

* PAOs were the dominant component in our lab
cultured sludge,

10-20 days SRTs removal P most stably and
successfully, and provide better P recovery
potential in terms of quantity and rate.

* According to the mass balance on P as well as
the amount of cell decay and the observed
metal/P ratio it can be concluded that the
majority of released P was due to poly-P
depletion at all SRTS condition.

« The observed profiles of the P release as well as
metal concentration seems to_ indicate that
different mechanisms are responsible at
different time intervals,

Future Study

+ The species will be identified by FISH method,
which include both the beginning and ending
point of endogenous digestion, in order to
observe the population change during the 24-
hour-test.

+ Fresh WAS from real WWTP will be tested to
compared with lab SBR result.

* Life cycle assessment will be introduced to
analyze different P-recovery processes. Hence,
we will come out a more sustainable P-recovery.
process suggestion.

References

1) Margaret Wexler, David 1. Richardson and Philp L. Bond,

Radiolabeled protcomics to determine differntial functioning of

Accumulibactr during the anaerobic and aerobic phases of 4
forcacto operatng fo cshanced biological phospharus removl,

Environmental Microbilogy (2009) 11(12) 3029-3044:

2] Shaomei He and Katheine D. MeMahan, Microbology of
sndidatus Accumulibactr’ in sctivated s, Microbial

weekly monitoring of the SBRs also indicated the 10-
days and 20-days SR reactors as the most successful,
whereas the shortest SRT reactor had the worst
performance

Ttwas found the ratio consistently decreased as SRT
increased, indicating the possible higher PAO fraction
in longer SRT-SBRs due to the high inorganic content |
\_of PAO biomss (Mogen et L., 2008), 4

3] Peter Schauer, Rob Baur, James Barmard, and Aren Briton,
Contoling Magnesium and Phosphorus o reduce. struvite
precpitation in plant processes and ncresse revenue.

2

NEWEA JOURNAL SUMMER 2015 | 67




WORKING FOR WATER QUALITY

Water reuse & industrial wastewater

The New England Water Environment Association’s Water Reuse and Industrial
Wastewater Committees held a Specialty Conference, Exhibit and Tour on April 28, 2015,
at the University of Hartford in West Hartford, Connecticut. Meeting registrants included
69 attendees and four exhibit displays for a total of 73 registrants.

The technical presentations commenced on Tuesday, April 28, 2015, with NEWEA Water
Reuse Committee Chair Ed Whately and NEWEA President Matt Formica providing the

Welcome and Opening Remarks to meeting attendees. Jay Sheehan, Woodard & Curran,
gave a brief overview to attendees.

In addition to the conference, an optional facility tour to the UTC Aerospace Wastewater
Treatment Facility was offered in the afternoon.

TECHNICAL PRESENTATIONS
SESSION 1

Water Re-Use System for Industrial
Discharger —
« Tim St. Germain, Fuss & O’Neill

CONCURRENT SESSION A
Moderators: David Young, CDM
Smith & Nick Ellis, Hazen &
Sawyer

Planning for Reuse — Part 1

The Customer is Key—How
to Design A Reuse System
to Maximize Satisfaction and
Minimize Cost

- Lynne Putnam, Dewberry

Water Conserv |l Sets the Standard
for Reuse Projects in the Northeast
« Jay Sheehan, Woodard & Curran

Planning for Reuse — Part 2

Improving Competitiveness